
EPA 440/1-76/0601 
Group II 

Development Document for Interim 
Final Effluent Limitations Guidelines 

and Proposed New Source Performance 
Standards for the 

Photographic Processing 

Subcategory 

of the 

Photographic 

Point Source Category 

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 

JULY 1976 



DEVELOPMENT DOCUMENT 
for 

INTERIM FINAL 
EFFLUENT LIMITATIONS, GUIDELINES 

AND PROPOSED NEW SOURCE PERFORMANCE STANDARDS 

for the 

PHOTOGRAPHIC PROCESSING SUBCATEGORY 
of the 

PHOTOGRAPHIC POINT SOURCE CATEGORY 

Russell E. Train 
Administrator 

Andrew w. Breidenbach, Ph.D. 
Assistant Administrator 

for water and Hazardous Materials 

Eckardt c. Beck 
Deputy Assistant Administrator for 
[...]
Thus, it is possible to return the fixer concentrate or the 
bleach concentrate to the mix area for reuse in building a 
new replenisher. The fixer concentrate contains virtually 
all of the silver complex that was in the wash water, and it 
is now practical to remove it electrolytically. 

89 



SECTION VIII 

COST, ENERGY, AND NON-WATER QUALITY ASPECTS 

General 

Quantative cost information for the suggested end-of-pipe 
treatment models is presented in the following discussion 
for the purpose of assessing the economic impact of the 
proposed effluent limitations and guidelines. An economic 
analysis of treatment cost impact will be available in a 
separate document. 

In order to evaluate the economic impact of treatment on a 
uniform basis, end-of-pipe treatment models which will 
provide the desired level of treatment were proposed. In­
plant control measures have not been evaluated separately. 
Although there are general cost and energy requirements for 
equipment items, these correlations are usually expressed in 
terms of specific design parameters. Such parameters are 
related to the production rate and other specific considera­
tions at a particular production site. 

In this point source category, there is a wide variety of 
process plant sizes and unit operations. Many detailed 
designs might be required to develop a meaningful 
understanding of the economic impact of process 
modifications. Such a development is really not necessary, 
however, because the end-of-pipe models are capable of 
attaining the recommended effluent limitations. An optional 
biological design for an end-of-pipe treatment model has 
been provided. In addition, in-plant modification costs for 
a 20,000 gpd flow system which incorporates electrolytic 
silver recovery, squeegees on photoprocessing machines and 
bleach regeneration are presented. Costs for these in-plant 
changes for this size system is approximately $67,000 on an 
installed basis. These in-plant controls constitute the BPT 
treatment model. These models can be related directly to 
the range of influent hydraulic and organic loading within 
each plant. Costs associated with these systems can be 
divided by the production rate to show the economic impact 
of the system in terms of dollars per 1,000 square feet of 
product or dollars per 1,000 square meters of product. The 
combination of in-plant controls and end-of-pipe treatment 
used to attain the effluent limitations, guidelines and new 
source performance standards presented in this document 
should be a decision made by the individual plant based 
qenerally upon economic considerations. 

91 



The major non-water quality consideration associated with 
in-process control measures is the means of ultimate 
disposal of wastes. As the volume of the process RWL is 
reduced, alternative disposal techniques such as in­
cineration, pyrolysis, evaporation, ocean discharge, and 
deep-well injection become more feasible. Recent 
regulations tend to limit the use of ocean discharge and 
deep-well injection because of the potential long-term de­
trimental effects associated with these disposal procedures. 
Incineration and evaporation are viable alternatives for 
concentrated waste streams. considerations involving air 
pollution and auxiliary fuel requirements, depending on the 
heating value of the waste, must be evaluated individually 
for each situation. 

Other non-water quality aspects such as noise levels will 
not be perceptibly affected by the proposed wastewater 
treatment systems. Equipment associated with in-process and 
end-of-pipe control systems would not add significantly to 
current noise levels. 

Extensive annual and capital cost estimates have been 
prepared for the end-of-pipe treatment models to evaluate 
the economic impact of the proposed effluent limitations and 
guidelines. The capital costs were generated on a unit 
process basis (e.g., equalization, neutralization, etc.) and 
are reported in the form of cost curves in Supplement A for 
the proposed treatment systems. The particular cost curves 
used in the treatment models for photographic processing are 
shown later in this section under the paragraphs titled BPT 
Cost Model and BAT Cost Model. The following percentage 
figures were added on to the total unit process costs to 
develop the total capital cost requirements: 

Percent of Unit Process 
Capital Cost 

Electrical 
Piping 
Instrumentation 
Site work 
Engineering Design and construction 

Surveillance Fees 
Construction Contingency 

14 
20 

8 
6 

15 
15 

Land costs were computed independently and added directly to 
the total capital costs. 

Annual costs were computed using the following cost basis: 

92 



Cost Allocation 

Capital Recovery 
plus Return 10 yrs at 10 percent 

Operations and 
Maintenance 

Includes labor and supervision, 
chemicals, sludge hauling and dis­
posal, insurance and taxes (computed 
at 2 percent of the capital cost), 
and maintenance (computed at 4 per­
cent of the capital cost). 

Energy and Power Based on $0.02/kw hr for electrical 
power and 17¢/gal for grade 11 
furnace oil. 

The 10-year period used for capital recovery is acceptable 
under current Internal Revenue Service regulations 
pertaining to industrial pollution control equipment. 

The following is a qualitative 
discussion of the possible 
treatment technology or design 
total capital costs and annual 

as well 
effects 
criteria 
costs. 

as 
that 
could 

a quantitative 
variations in 

have on the 

Capital 
Technology or Design Criteria Cost Differential 

1. Use aerated lagoons and 
sludge dewatering laqoons 
in place of the proposed 
treatment system. 

2. Use earthen basins with 
a plastic liner in place 
of reinforced concrete con­
struction, and floating 
aerators with permanent­
access walkways. 

3. Place all treatment tankage 
above grade to minimize 
excavation, especially if 
a pumping station is re­
quired in any case. Use 
all-steel tankage to 
minimize capital cost. 

4. Minimize flows and maximize 

.. 

93 

1. The cost reduction 
could be 20 to 40 per­
cent of the proposed 
figures. 

2. cost reduction could 
be 20 to 30 percent 
of the total cost. 

3. cost savings would 
depend on the in­
dividual situation. 

4. Cost differential would 



concentrations through ex­
tensive in-plant recovery and 
water conservation, so that 
other treatment technologies, 
e.g., incineration, may be 
economically competitive. 

depend on a number of 
items, e.g., age of 
plant, accessibility 
to process piping, 
local air pollution 
standards, etc. 

All cost data were computed in terms of August 1972 dollars, 
which corresponds to an Engineering News Records index (ENR) 
value of 1780. 

This section provides quantitative cost information relative 
to assessing the economic impact of the proposed effluent 
limitations on the photographic processing point source 
category. In order to evaluate the economic impact on a 
uniform treatment basis, end-of-pipe treatment models are 
proposed which will provide the desired level of treatment: 

Technology Level 

BPT 

NSPS 

BAT 

End-of-Pipe 
Treatment Model 

In-plant modifications 

BPT plus cyanide destruction, 
dual-media filtration and 
ion exchange 

BPT plus cyanide destruction, 
dual-media, filtration and 
ion exchange 

The combination of in-plant controls and end-of-pipe 
treatment used to attain effluent limitations and guidelines 
is left up to the individual manufacturer to choose on the 
basis of cost-effectiveness. 

BPT ~ Model/In-Plant Modification Costs 

cost estimates obtained from an industry source for a 20,000 
gallons per day system is as follows: 

Electrolytic silver recovery 
Squeeges on machines 
Bleach regenerators 

Total Installed Cost 

94 

$22,000 
5,460 

40,000 
$67,570 



Biological Cost Model 

Activated sludge treatment process has been selected as an 
alternate treatment system. The 20,000 gpd activated sludge 
facility was not chosen as the model for BPT treatment for 
economic reasons. The BPT cost model is based on in-plant 
modifications only. Performance data on other end-of-pipe 
treatment systems presently on line were insufficient. 
Furthermore* a survey of the photographic p~ocessing 
subcategory indicated tha~ there are no full plant scale 
end-of-pipe wastewater treatment systems. 

The application of the activated sludge treatment scheme in 
the photographic processing subcategory was made because of 
the success encountered by the system in reducing BOD~. 
Average BODS removals from this process were 70%. Higher 
BOD~ removals (perhaps as much as 8S%) are possible by 
increasing the size of the equalization tank used in the 
biological model plant. This slight design change will 
allow the treatment process to accomodate variable incoming 
flows without adversely affecting performance. Also, 
allowances were made in the proposed biological system to 
handle any excessive sludge produced by the upgraded treat­
ment process. Figure VIII-1 illustrates the unit processes 
included in the treatment system. A summary of the general 
design basis for this system is presented in Table VIII-1. 
cost curves used to compute capital costs for biological 
model are: 

Figure 

VIII-3 
VIII-4 
VIII-S 
VIII-6 
VIII-7 

Cost curve 

No. 1 
No. S 
No. SB 
No. 2,6 
No. 1 

Description 

Equalization Basin 
Aeration Basin 
Fixed Mounted Aerators 
Primary & Secondary Clarifier 
Sludge Thickeners 

Specific in-plant modifications aimed to reduce both the 
silver and ferrocyanide concentrations in the wastewater 
flow should be incorporated into end-of-pipe treatment. 
These in-plant changes are considered part of good 
housekeeping practice; modifications include electrolytic 
silver recovery from the fix or bleach-fix baths, 
regeneration of the ferricyanide bleach by ozone, using 
ferric EDTA bleach in some processes after evaluating the 
respective effectiveness, using squeegees, and collecting 
the spent concentrated solutions in a holding tank for 
controlled bleed-off to a dilute wastewater stream. 

BAT Cost Model 

95 

• 



'° O'\ 

O'\ 
......... 
w 
0 

......... 
.....i 
O'\ 

PHOTOGRAPHIC 
PROCESS 

WASTEWATER f 

EQUALIZATION 
BASIN 

~---{!I§---

EXCESS SLUDGE 

SLUDGE 
THICKENER 
STORAGE 

FIGURE VIII -1 

Biological COST MODEL 

AERATORS 

AERATION TANK 

SLUDGE RETURN 
PUMPS 

~TO AERATION 
TANK 

r--E]c I ' 
I 
I 

" ,, 
~ 

SLUDGE 
TRANSFER 
PUMPS 

FINAL 
CLARIFIER 

TRUCK 
TO 
DISPOSAL 
SITE 

EFFLUENT 



Table VIII -1 

Biological Treatment System Design Summary 

Treatment System Hydraulic Loading: 20,000 gpd 

Egua l i zat ion 

For plants with less than 24-hour/day and 7 day/week production 
(as is the case for most photoprocessors), a minimum holding time 
of 1.5 days is provided, with continuous discharge from the equal­
ization basin over 24 hours. Given the design flow of 20,000 gpd, 
the basin size becomes 30,000 gallons. 

Aeration Basin 

Aeration Basins are sized on the basis of historic treatability 
data collected during the survey. The aeration tank has a volume 
of 20,000 gallons. Mechanical turbine blowers will be provided 
to supply the air. There are sufficient phosphates and nitrates 
in the wastewaters to satisfy the nutrient requirement of the 
system. 

Secondary Flocculator Clarifiers 

Secondary flocculator-clarifiers are designed for an overflow rate 
of 300 gpd/sq ft. The required surface area of the clarifier is 
then 70 square feet. 

Sludge Thickener 

The thickener was designed on the basis of a sol ids loading of 
6 lbs/sq ft/day. 

Final Sludge Disposal 

Excess biological sludge is disposed of to a sanitary landfill by 
a contract hauler. 

97 
6/30/76 



The filtration of the effluent from the alternate biological 
system, using dual-media filters, was selected as the BAT 
treatment system. In order to protect the ion exchange beds 
for BAT removal of silver, dual-media filtration also 
applies. Filtration of the effluent from the biological 
treatment process would provide incremental BODS reduction 
of 33 percent. Silver measured in the effluent- from the 
model plant was 1 mg/l, which represents an 80 percent 
reduction from the influent to the biological system. 
Figures VIII-2a, VIII-2b and VIII-2c illustrate the unit 
processes involved in the treatment system. A summary of 
the general design basis for the system is presented in 
Table VIII-2. Unit process cost curve(s) employed to 
determine incremental capital costs for BAT cost filtration 
model is Figure VIII-8 cost curve No. 10, Multi-Media 
Filters Including Feed Well, Pumps and Sump. 

Table VIII-2 

BAT Treatment System Design Summary 
Photographic Processing Industry 

Cyanide Destruction 

The f erricyanide complex may be chemically destroyed by 
chlorination under alkaline conditions at pH 10 or higher. 
This alkaline chlorination will completely oxidize cyanide 
to carbon dioxide and nitrogen. Additional chlorine and 
contact time are required to oxidize the f erricyanide 
complex. A neutralization step was included after the 
contact tank to bring the pH back to a normal range. The 
cyanide destruct system was sized for the 5,000 ft2 and the 
50,000 ft2 production plant sizes. The costs for the 
systems were developed from similar systems for the 
~lectroplating industry. 

Dual-Media Filter 

The filters are sized on the basis of an average hydraulic 
loading of 3 gpm/sq ft. Backwash facilities are sized to 
provide rates up to 20 gpm/sq ft and for a total tackwash 
cycle of up to 10 min. in duration. The filter media are 
18" of anthracite (0.45m), 6" of sand (0.15m), and a 
drainage bed of 12" (0.3m) of graded gravel. 

Ion Exchange 

Ion exchange is a unit 
electrostatic forces to 
interior of a polymer bead 

process in which ions held by 
charged functional groups on the 
are exchanged for ions in a 

98 



Raw Film 
or Paper 

Process in 
Solutions 

Wash Water 

Bromide 
Recycled 

* Silver 
Recovery 

Recovered Silver 
for process 

Figure VIII-l(a) 

BPI' Wastewater Treatment 
Cost Model Flav Sheet 

Processing Steps 

Developer 
Bath and 
Fix 
OVerflCM 

Bleach 
Recycle 

Paper and 
Processing Film 

Fix and 
Wash tank 
overflav. 

* Bleach 

Other 
Process 
Steps 
Waste eneration 

·Waste 
harge 

Total Processin 
Waste discharge. 

* In-Plant cost rrodel, including squeegees. 

99 

6/30/76 



Chkuinato1 

L ____ _ 

-----~ 
I 

I 
I 

AaltntX>n T~nk 
fBaffitd) 

To D\f,tf-Media 
FilttJtion 

FIGURE VUl-2A BAT f}JSPS WASTEWATER lR.EATMENT COST MODEL 
CYANIDE DESTRUCT FLOW SHEET 

100 
6/30/76 



:C.;rw.idt 
<N1uuct 
t'Jf.u~~t 

t 
1 

I.. 

><---- --------.... ~ 

FfGURE VHJ,1B BAT 2NSPS WASTEWATER TREATMENT COSl MODEL 
Fil TRAliON FLOW SHEET 

6/30/76 

101 



I . 
F>lta 
Effrut1\\ 

·~~--'""'-'.lilll-T-~~-~~~~~~-4--.. 

I 

--T------

c 

3 

To Ag 
Recovery 
or Di~ 

FtGUSlE VfU·2C BAT 1NSPS WASTEWA fER lREATMENT COST MODEL 
IOU ~XCHANG£ FLOWSHEET 

102 

6/30/76 



solution. Both cationic and anionic resin columns were 
designed because the silver may exist in the wastewater with 
either a positive or negative charge. The ion exchange 
columns follow the filtration step to prevent the resins 
from becoming fouled due to particulate matter. The system 
design includes two columns for each type of resin in order 
to have flexibility of operation. The system cost was 
derived by adjusting the cost from a similar system on the 
basis of flow differences. The capital costs were also 
adjusted from the article to the 1780 ENR Index used 
throughout this document. 

NS PS Cost Mode 1 

For new plant sources, the in-plant modifications available 
for reducing the raw waste loads should be applied wherever 
possible. In addition, a minimum of end-of-pipe treatment 
as described in the BAT treatment system subsection should 
be applied; this consists of the BPT in-plant control system 
plus cyanide destruction, dual-media filtration and ion 
exchange for residual silver removal. 

cost 

Capital and annual cost estimates were prepared for the 